
 

Appendix I-4 

Section 7 Consultation Letters 

  



United States Department of the Interior 
BUREAU OF INDIAN AFFAIRS 

Northwest Regional Office 
911 NE 11th Avenue 

 Portland, Oregon 97232-4169 
 
 

6/24/2024 
 
 
Kim Kratz, Assistant Regional Administrator 
Oregon/Washington Coastal Area Office 
NOAA Fisheries West Coast Region 
U.S. Department of Commerce 
 
 
Re: Bureau of Indian Affairs’ Request for National Marine Fisheries Service Informal 
Consultation under Section 7 of the Endangered Species Act on the Nisqually Indian Tribe Fee-
to-Trust and Quiemuth Village Mixed Use Project 
 
 
Dear Kim Kratz: 
 
In accordance with 50 CFR § 402.13 Informal consultation, the Bureau of Indian Affairs (BIA), 
[...]
SHLA are extremely unlikely to be affected by the proposed project for the following reasons: 

 The project area is currently unlikely to support nesting SHLA because little to no
nesting habitat occurs on the site; SHLA nesting habitat areas in the Puget
Lowlands region typically consist of more than 300 ac (121.4 ha) of contiguous
low-statured, sparse grasslands, with few to no shrubs, and no trees (Anderson
and Pearson 2015, pp. 15), although they may be as small as 90 ac (36.4 ha).  The
western portion of this site is too shrubby and forested to support nesting SHLA,
while the non-forest/non-shrub areas within the eastern portion of this sites are too
small and/or devoid of any vegetation to support nesting SHLA.

Concurrence 

Since the proposed project is extremely unlikely to affect SHLA and YPG, all effects are 
discountable, and we concur that the project is not likely to adversely affect SHLA and YPG.  
This concludes consultation pursuant to the regulations implementing the ESA.  Our review and 
concurrence with your effect determinations is based on the implementation of the action as 
described.  It is the responsibility of the Federal action agency to ensure that the actions they 
authorize or carry out are in compliance with the regulatory permit and ESA.  If a permittee or 
the Federal action agency deviates from the measures outlined in a permit or project description, 
the Federal action agency has an obligation to reinitiate consultation and comply with section 
7(d). 

This action should be re-analyzed and re-initiation may be necessary if: 1) new information 
reveals effects of the action that may affect listed species or critical habitat in a manner, or to an 
extent, not considered in this consultation; 2) the action is subsequently modified in a manner 
that causes an effect to a listed species or critical habitat that was not considered in this 
consultation; and/or, 3) a new species is listed or critical habitat is designated that may be 
affected by this action. 



Stefanie Kramer 4 

This letter constitutes a complete response by the USFWS to your request for informal 
consultation.  A complete record of this consultation is on file at the Washington Fish and 
Wildlife Office, in Lacey, Washington.  If you have any questions about this letter or our shared 
responsibilities under the ESA, please contact the consulting biologist identified below. 

USFWS Consultation Biologist: Jose Angel Carranza 
Email: jose_carranza@fws.gov 

Sincerely, 

Brad Thompson, State Supervisor 
Washington Fish and Wildlife Office 

for



 
 
5170 Golden Foothill Parkway 
El Dorado Hills, CA 95762 
O: 916-235-8224 | w: www.acorn-env.com 

Page 1 

Technical Memorandum:  
Nisqually Quiemuth Mixed-Use Fee-to-Trust 
Project 

February 28, 2025 

Introduction 
The Nisqually Indian Tribe (Tribe) has submitted a fee-to-trust request to the Bureau of Indian Affairs (BIA) 
to acquire into federal trust approximately 174 acres of land located in Lacey, Washington (Project Site) 
for the purpose of a mixed-use development project (Proposed Project). The Proposed Project consists of 
over 900,000 sf of commercial uses and 320 residential units. Commercial land uses would include big box 
stores, a grocer, retail and dining, a golf entertainment facility, a car dealership, a hotel, gas station, and 
a family entertainment center with a theater and bowling alley. Residential land uses would include 
apartments and a live-work cultural village with housing, retail, and office spaces. 

An Aquatic Biological Assessment (BA) was prepared in June of 2024 to address the effects of the Proposed 
Project on fish species listed as endangered or threatened under the Endangered Species Act (ESA) and 
Essential Fish Habitat designated under the Magnuson-Stevens Fishery Conservation and Management 
Act. On June 24, 2024, the BIA submitted a request to the National Marine Fisheries Service (NMFS) for 
informal consultation under Section 7 of the Endangered Species Act. The BA determined that the 
Proposed Project may affect, but is not likely to adversely affect, steelhead trout (Oncorhynchus mykiss), 
Chinook salmon (Oncorhyncus tshawytscha), and their associated Critical Habitats.  

Since submittal of the consultation request, NMFS has requested additional information related to  
wastewater collection, treatment, and disposal. The purpose of this technical memorandum is to provide 
supplementary information to further address the effects of the Proposed Project on steelhead trout 
(Oncorhynchus mykiss), Chinook salmon (Oncorhyncus tshawytscha), and their associated Critical Habitats 
as it relates to wastewater collection, treatment, and disposal. 

Proposed Project Wastewater Treatment Options 
A Preliminary Water Supply and Wastewater study was prepared and included as Attachment A. Of the 
alternatives under consideration, Alternative 2 would generate the highest amount of wastewater at 
246,862 gallons per day (gpd) (equivalent to 0.25 million gpd). The BA assessed two wastewater treatment 
options: a municipal connection to the City of Lacey services, or an on-site wastewater treatment and 
disposal facility. Section 1.3.2 of the BA summarized these options. NMFS requested additional 
information on both of these options. Therefore, both options are described in greater detail below.  

0 acorn Q environmental 



 

Page 2 
 

Option 1: Off-Site Wastewater Treatment 

Under Wastewater Treatment Option 1, off-site wastewater services would be provided by connecting to 
existing sewer lines operated by the City and the Lacey, Olympia, Tumwater, Thurston (LOTT) Clean Water 
Alliance that convey wastewater to either the Budd Inlet Treatment Plant or Martin Way Reclaimed Water 
Plant. 

WWTPs 

Currently, the LOTT Clean Water Alliance provides wastewater treatment services to the City of Lacey. 
According to the LOTT Clean Water Alliance’s Capital Improvement Plan, LOTT’s main treatment plant is 
the Budd Inlet Treatment Plant. LOTT also operates two treatment plants which are capable of producing 
a total of 3 MGD of Class A Reclaimed Water. One of these facilities is collocated with the Budd Inlet 
Treatment Plant (BITP) in Olympia, while the other is south of the Quiemuth Village site on Martin Way 
East in Lacey. The water reclamation plants currently discharge to the Hawks Prairie Ponds and to the 
Woodland Creek Groundwater Recharge facility and do not discharge to surface waters that provide fish 
habitat. 

The total treatment plant capacity for the LOTT Clean Water Alliance is 20 MGD with approximately 14 
MGD currently being used. Capital planning for LOTT includes projections from the City of Lacey, which 
indicate that the Quiemuth Village project site will develop as a mixed-use site and discharge to the LOTT 
system through the City of Lacey’s collection system. This planning document assumes a total flow from 
the Quiemuth Village site and other tribe owned property of approximately 712,000 gpd. This far exceeds 
the projected wastewater flow of approximately 246,862 gpd from the Quiemuth Village Proposed 
Project. Flows from the Proposed Project would represent less than 4% of the remaining capacity within 
the LOTT Clean Water system. No treatment system upgrades would be necessary to accommodate the 
Proposed Project sewage flows. 

The BITP has a multi-step treatment process as outlined below (LOTT, n.d.): 

1. Headworks: includes escalator screens and grit channels to remove larger pollutants such as trash, 
sand, gravel, and grit. Storage tanks in the headworks manage flow from heavy rains. 

2. Primary Clarifiers: clears solids that either float to the surface or settle to the bottom. 
3. First anoxic basins: Re-used flow from Step 5 below mixes with flow from Step 2 to promote 

bacterial removal of nitrogen compounds, thus converting nitrates into harmless nitrogen gas. 
4. First aeration basins: Flow is aerated to promote bacterial removal of pollutants and convert 

ammonia to nitrate to be treated via anoxic basins.  
5. Splitter box: Approximately 80 percent of this flow is returned to Step 3, the remaining 20 percent 

moves onto a second set of anoxic and aeration basins described as Step 6. 
6. Second anoxic and final aeration basins: a second round of anoxic basins provide a secondary 

round of anaerobic removal of nitrates. The secondary round of aeration further allows for 
aerobic bacterial removal of pollutants and ensures sufficient dissolved oxygen for future steps 
and eventual discharge. 

7. Secondary clarifiers: Flow is slowed again to allow bacteria to settle for collection and re-use in 
previous steps. Solid wastes are removed as described in Step 10. 

8. UV disinfection: Flow from Step 7 is exposed to UV light. This prevents bacteria not collected in 
Step 7 from re-producing in the final discharge. Flows from this point are called final effluent. 

9. Final effluent pumping: Up to one million gallons of the final effluent is diverted to a reclaimed 
water plant for additional treatment through sand filters and chlorination for eventual re-use to 

~acorn Q environmental 



 

Page 3 
 

the community for non-potable uses such as landscape irrigation. The balance of effluent 
(approximately 11 million gallons per day) is discharged into Budd Inlet (Puget Sound). 

10. Solid waste produced in the above steps are thickened and pumped to digesters where the 
majority is converted to methane by anaerobic bacteria. Remaining biosolids are hauled off-site 
for use as farmland soil amendments and fertilizer. 

The BITP is monitored 24/7 and subject to daily monitoring in its on-site state-certified lab (LOTT, n.d.). 
Discharge is subject to the BITP’s NPDES Waste Discharge Permit (Attachment B). General permit 
conditions include submittal of a monthly Discharge Monitoring Report. The NPDES permit sets 
parameters for the following, as detailed in Attachment B: 

- Biochemical oxygen demand 
- Total suspended solids 
- Total inorganic nitrogen 
- pH 
- Fecal coliform bacteria 
- Total ammonia 

All of these metrics must be measured on a 3-week continuous schedule for influent and either a daily or 
three week continuous schedule for effluent, depending on the parameter. As noted above, the BITP 
operates a state-certified lab that performs daily water quality testing. Per the NPDES Permit, the outfalls 
have a chronic mixing zone and an acute mixing zone. The larger chronic zone encapsulates a 213-foot 
radius circle from the center of each discharge port. The concentration of pollutants at the edge and 
beyond this circle must meet both aquatic life and human health criteria. The acute mixing zone has a 
correlating 21.3-foot radius circle at and beyond which acute aquatic life criteria must be met.  

It is noted that the Washington Department of Ecology recently released the Budd Inlet Total Maximum 
Daily Load (TMDL) Water Quality Improvement Plan. Per this plan, the Budd Inlet waterbody exceeds 
water quality standards, specifically for dissolved oxygen (WADOE, 2022). The BITP discharge was 
determined to contribute 3 percent of oxygen depletion realized at Budd Inlet (LOTT, 2023). While larger-
scale projects unrelated to LOTT are anticipated to address the major contributors to oxygen depletion, it 
is possible that LOTT’s dissolved oxygen thresholds will become more stringent. 

The Washington Department of Ecology also released a new Nutrient General Permit for discharges to the 
Puget Sound, with thresholds differing from the LOTT’s NPDES permit. These additional thresholds would 
require LOTT to operate its existing nitrogen removal systems to be operated more frequently. 

The infrastructure that would serve the project site was designed to accommodate a 2040 growth buildout 
horizon. The estimated flow from the project site used in the City’s general sewer plan is greater than the 
project estimates; therefore, the proposed project is fully covered under the City’s sewer plan and no 
additional infrastructure needs are triggered by the proposed development (Attachment A). Therefore, 
under a cumulative scenario considering the Proposed Project and projected growth, it is anticipated that 
sufficient capacity will remain, and that LOTT will not require additional permitting for unplanned 
wastewater discharge volumes. 

The Martin Way Reclaimed Water Plant treats wastewater to the State’s Class A standards. None of the 
treated wastewater is discharged to surface waters. Rather, treated wastewater is sent to the Woodland 
Creek Groundwater Recharge Facility or the Hawks Prairie Ponds and Recharge Basins for use in 
groundwater recharge. 

~acorn Q environmental 



 

Page 4 
 

Sewer Collection System 

 The City currently maintains a 24-inch sewer line adjacent to the western boundary of the Project Site 
and LOTT manages a 24-inch sewer line that intersects Main Street NE and the eastern part of the Project 
Site. In addition, there are 12-inch and 10-inch sewer lines along Gateway Boulevard NE that intersect the 
western portion of the Project Site. Wastewater Treatment Option 1 would connect to the LOTT sewer 
main that intersects Main Street NE, to the City sewer line adjacent to the Project Site on its northwestern 
border, and to the City sewer lines in Gateway Boulevard. These connections would not require building 
off-site sewer lines as they are located either adjacent to or within the Project Site itself.  

The existing sewer lines are of a sufficient size to accept wastewater from the Proposed Project; however, 
specific downstream improvements could be required. Upgrades already planned by the City would be 
made to Pump Station #49 during construction of the Proposed Project to increase its capacity to 
accommodate wastewater generated by the Proposed Project. According to the City, the pump station 
was originally constructed with these upgrades in mind, and therefore would only require minimal 
improvements to pumps and electrical equipment. For the sewer line that intersects the eastern portion 
of the Project Site, downstream sewer lines along Martin Way East (south of the Project Site) may require 
upgrades depending on the timing of other development projects in the area. These areas are shown on 
Figure 1.   

Option 2: On-Site Wastewater Treatment 

Wastewater Treatment Plant 
Under Wastewater Treatment Option 2, an on-site wastewater treatment plant (WWTP) would be 
constructed in the southeastern portion of the Project Site to treat the wastewater generated by the 
Proposed Project. The proposed WWTP would utilize a membrane bioreactor (MBR) plant with ultraviolet 
radiation (UV) treatment of the membrane filtrate and would be operated by certified personnel. This 
system would allow the WWTP to treat the wastewater to USEPA reuse standards, be consistent with 
Washington State Department of Ecology (WDOE) Class A effluent standards, and facilitate both 
surface/subsurface discharge as well as reclaimed water use. The proposed on-site WWTP would consist 
of the systems shown in Table 1. 

Due to the topography of the Project Site, the majority of wastewater generated under the Proposed 
Project can be served by gravity sewer lines. The remaining portion of the wastewater that cannot be 
conveyed via gravity will be routed to a sewage lift station which would include a foul air collection and 
scrubbing system to control odors. In addition, the lift station would be a duplex system with backup 
power to improve reliability. This backup power can be supplied by an emergency standby diesel-powered 
generator. 

 

 

 

 

 

~acorn Q environmental 



�--�-/r
.....--.,

--ii---i
-----..,,.+

,.Jb,--r.A_nlo�'.Jdl...i8

r---i
t------t-----1 

�-,----.L_ __ _jl 

�4-- EX/ST/NG SANITARY 
EWER FORCE MAIN

L ...,...._, 
-,, I 

I I 

\ \.....-,;;;wt--:, ;;------,--'.....,;,,,,,.��-r:;;P,_�� 

�iE 

OM PUMP STATION #4 

.............. -­
--�- .... 11111111111' 

FUTURE PLANNED 